Trail T-Base

&t

J
N\

HARDWARE INCLUDED

To attach Top Plates To attach Legs

<) 4 x M8 Countersunk
Q @3 4 x M8 Cap Head Screws
Head Screws

, 4 x M8 Flat Washer @ 4 x M8 Spring Washer
% 4 x M8 Nyloc 4 x M8 Flat Washer

HAND TOOLS REQUIRED TO ASSEMBLE®

% 13mm Spanner

& 5mm + 6mm Hex/Allen keys

*Not supplied.

WATCH ASSEMBLY DEMO

1.
- %P -
' =] g
] ] = — ! ;\:%j ]
: : — 3
——— ——————
ﬂ QH COUNTERSUNK HEAD SCREW ﬂ ﬂ
2
iﬁ, < SPRING WASHER
' TT % FLAT WASHER
'.‘I/'.
All product information is correct at the time of printing but may be subject to INFO@NO-ROCK.COM ggsolgN ’?
change without notice. For the latest information please visit our website. WWW NO—ROCK COM GAA%Q&KER reddot award 2017

winner

AO0UYON

)

€2¢0¢ Advndg3d



